Peerless-AV LCFS-100S - Installation User Manual

Loading...

Installation and Assembly - Vision•Point

LCD Screen Pedestal Stand -

Model: LCFS 100,

75/100 mm Adapter Plate

 

 

LCFS 100S

 

 

 

Read instruction sheet before you start installation and assembly.

Maximum Load Capacity:

25 lb (11.3 kg) - freestanding when feet are in outward position

40 lb (18.1 kg) - bolted down to floor with screens over 25 lb or when feet are moved inwards

1 of 6

ISSUED:02-25-03 SHEET #: 095-9149-3 08-11-04

Visit the Peerless Web Site at www.peerlessindustries.com

For customer service call 1-800-729-0307 or 708-865-8870.

Parts List

 

Description

Qty.

LCFS 100

LCFS100S

A

base foot weldment

2

095-1152

095-4152

B

main base weldment

1

095-1154

095-4154

C

75/100 mm LCD mount weldment

1

095-1156

095-4156

D

main support tube

1

095-1157

095-4157

E

mating base tube

1

095-1134

095-4134

F

angled support tube

1

095-1158

095-4158

G

M4 x .7 x 10 mm phillips screw

4

504-9012

520-2027

H

M4 x .7 x 12 mm phillips screw

4

504-9013

504-2013

I

M4 x .7 x 20 mm phillips screw

4

504-9020

504-2014

J

concrete anchor

4

590-0097

590-0097

K

10-32 x 1/4" set screw

12

500-1086

500-2017

L

#14 x 1-1/4" wood screw

4

510-9157

510-9158

M

.375 x .5 x .38 retaining spacer

4

590-1160

590-1160

N

.198 x .313 x .437 retaining spacer

4

590-5005

590-5003

O

3/32" hex wrench

1

560-1034

560-1034

Note: Actual parts may appear slightly different than illustrated.

IMPORTANT: This product is designed to accommodate LCD screens with a VESA® 75 or

VESA 100 compliant mounting hole pattern.

B

A

F

 

G

H

I

C

D E

K

 

 

J

L

M

N

O

2 of 6

ISSUED:02-25-03 SHEET #: 095-9149-3 08-11-04

Visit the Peerless Web Site at www.peerlessindustries.com

For customer service call 1-800-729-0307 or 708-865-8870.

+ 4 hidden pages